
  

ÅBO AKADEMI UNIVERSITY 

FACULTY OF SCIENCE AND ENGINEERING 

 

 

 

 

 

Proposal of a long-term water supply network to Honde Valley 

Ward 10 

 
Master’s Thesis 

by 

Jeremias Eriksson 

 

 

 
 

 

 

 
 

 

 

 

 

Carried out at the Laboratory of Process 

and Systems Engineering at Åbo 

Akademi University under the 

supervision of docent Frank Pettersson.  

January 2022



 Abstract ii 

Abstract 
 

Title of the thesis:    Proposal of a long-term water supply network to Honde 

Valley Ward 10  

Author: Jeremias Eriksson 

Thesis supervisors: Docent Frank Pettersson 

Laboratory of Process and Systems Engineering 

Faculty of Science and Engineering 

Åbo Akademi University, Turku, Finland 
[...]
An electro conductivity (EC) meter is a good extensive analysis method to measure the 

water quality. Conductivity measures the capacity of the water-conducting current 

between two nodes, therefore indicating how much minerals and salts are present in the 

water (such as Ca+2, Mg+2, Na+, K+, Mn+2, Cu+2, Zn+2, Fe+3, Cl−, SO−4 and NO−3). EC 

should be measured in 20-25 °C water to follow the standard values as conductivity 

increases with temperature. Conductivity is usually measured in micro-Siemens by 

centimeters but can also be measured in total dissolved solids (TDS) multiplied by 0.64. 

Table 7 describes different values acceptable drinkable standardized values (WHO, 

2017). 

Table 7, conductivity values (WHO, 2017) 

Values µS/cm Interpretation 

µS/cm < 50 Low conductivity, unpolluted rainwater, 

water deprived of minerals, not 

recommended for consumption 

100 < µS/cm < 500 Average conductivity. Water containing 

minerals, suitable for consumption 

500 < µS/cm < 1000 High conductivity, rich in minerals, 

possible brackish taste but drinkable 

1000 < µS/cm Very high conductivity. Strong 

possibility of salinity and taste problems, 

not suitable for consumption. 

2000 = µS/cm Maximum limit for consumption and 

agriculture 

3000 = µS/cm Maximum limit for cattle 

 

  



 18 

Total dissolved solids (TDS) or total suspended solids (TSS) measures the turbidity in the 

water, i.e., the transparency of the water. Suspended particles such as organic waste, 

organisms, clay, etc., can affect the color, taste and smell, and the health standards of the 

water. High turbidity can also stock filters, fill tanks and pipes with sand and mud, and 

damage valves and taps. If chlorination is used, even a low level of turbidity prevents 

chlorine from killing germs effectively, since micro-organisms can attach themselves to 

particles. Turbidity is measured in Nephelometric Turbidity Units (NTU); for drinking 

water, less than 5 NTU is recommended, ideally 0.1 NTU. It can easily be measured in 

the field with a turbidity tube meter or an electronic turbidity meter. Turbidity tends to be 

lower during the dry season and higher during the rainy season due to higher flows that 

stir up the surrounding in the wet season (Action contre la faim, 2008). 

Table 8, turbidity values (WHO, 2017) 

Values Interpretation 

NTU < 5 Clear and pure water to the naked eye 

Can be directly filtered and chlorinated 

5 < NTU < 30 Slightly colored 

Must be filtered before chlorination 

50 < NTU Colored 

Pre-treatment needed before chlorination, 

e.g. with a slow sand filter (SSF) 

200 < NTU  Must be pre-treated before SSF e.g. with 

sedimentation and filtered before 

chlorination. 

 

  



 19 

The acidity of the water can be measured on the field with colorimetry or a pH meter. A 

high pH value can cause a bitter taste, form deposits in the system, and reduce the 

effectiveness of chlorine disinfection. Low pH can corrode or dissolve metals, causing 

wear to the distribution system (Swenson & Baldwin, 1965). Table 9 shows the 

guideline values of suitable pH values for drinkable water.  

Table 9, pH values (WHO, 2017) 

Values Interpretation 

pH < 5 Strong acidity 

Possible chemical pollution, rarely in 

natural waters 

Not drinkable 

5 < pH < 6.5 Average acidity, not drinkable 

6.5 < pH < 7 Low acidity, can be corrosive but 

drinkable 

7 < pH < 8 Neutral, found naturally in limestone 

areas, drinkable 

8 < pH < 9 Average alkalinity, drinkable 

9 < pH Strong alkalinity, found in stagnant water 

with many plants, not drinkable 

   

An effective way to analyze if excreta has polluted the water is by filtering the water 

sample through a membrane filtration (0.45 µm) to find thermotolerant bacteria. By 

incubating the filter in a warm and nutritious environment, visible colonies will form on 

the filter after 16-18 hours, if bacteria are present. About 90% of thermotolerant bacteria 

is Escherichia Coli (E. coli) which is resistant outside the body and can therefore be found 

in polluted waters, which indicates that excreta have contaminated the water. Therefore, 

other microorganisms from excrements can also be present. (Action contre la faim, 2008). 

For a more comprehensive biological analysis, the Total Viable Count (TVC) is tested in 

the laboratory to measure the overall number of bacteria. 

Table 10, excreta analysis (WHO, 2017) 

Type Values Interpretation 

Thermotolerant coliforms 

(TTC) 

0 / 100 ml Fecal pollution indicator 

Fecal streptococcus No standard Fecal pollution indicator 

Total Coliforms 0/100 ml in 95% of tests Indicator of the  

treatment efficiency 



 20 

The field analysis methods can give reasonable qualitative indications of which pollutants 

are present in the water; for further analyses laboratories are required to determine which 

specific chemical and biological pollutants are present, since each contamination requires 

its own analysis. Therefore, detailed analyses can be expensive, and only prioritized 

pollutants and potential elements found from the general field methods need to be 

analyzed.  

 

2.3.3 Water treatment methods 

The treatment methods required depends on the water quality analyses from the raw water 

source and the intake method (see section 2.4.1). Depending on the water quality results, 

suitable treatment methods can be selected. 

A centralized treatment system is often designed to remove several contaminants, 

chemicals, pathogens, and suspended solids; therefore, multiple steps are required to treat 

different qualities of the water. The primary step removes the largest physical particles 

and turbidity before entering further into the system. The secondary step removes most 

of the chemical substances and pathogens, and the tertiary step eliminates any remaining 

disease-causing pathogens and stops new ones from forming in the system. (sswm, 2021). 

The treatment methods should withstand various flows depending on the seasons (WHO, 

2017). 

 

2.3.3.1 Primary step 

If direct catchments are used, a physical filter is needed at the inlet to reduce the largest 

debris entering and stocking the pipeline system. Bar screens or racks with  

15-25 mm gaps remove the largest debris; however, they need to be cleaned regularly, 

especially during the rainy season. 

If the water is very turbid (>200 NTU), a sedimentation tank is needed before further 

treatment. Sedimentation is a physical treatment process where coarser suspended 

particles heavier than water are removed by settling them down to the bottom of a tank. 

There are many different types and shapes of sedimentation tanks, whereas the most 

preferred and widely used are rectangular shaped tanks with horizontal flow, partly 

because maintenance costs are low for this type. (Anupoju, 2021). Figure 6 depicts the 

principle of a sedimentation tank. The inlet zone allows uniform water dispersion into the 

tank’s entire cross-sectional area. The settling zone is where the particles settle through 



 21 

the flowing water. Particles accumulate at the sludge zone, from which they need to be 

removed regularly. The outlet zone collects the clarified liquid uniformly from the cross-

sectional area. 

 

Figure 6, side view of a rectangular sedimentation basin, showing the four typical zones 

(Anupoju, 2021) 

The flow velocity of water must be reduced for the particles to settle down; the velocity 

at which the particles are settling is called settling velocity (𝑉𝑠). The settling velocity 

depends largely on the size of the particles and the relative density of the particles to the 

fluid. There are two settling types, discrete settling and flocculated settling, illustrated in 

Figure 7. Due to the larger flocculation size, they settle down more rapidly than discrete 

particles. If necessary, flocculants can be added to the fluid to flocculate discrete particles 

(Wisniewski, 2012). 

 

Figure 7, difference between discrete and flocculated settling, (Wisniewski, 2012) 

  



 22 

Table 11 gives an overview of the usual settling velocity for respective particle sizes.  

Table 11, an overview of settling velocity of respective particle sizes (Pilgrim, 2001) 

Classification of 

particle size 
Particle diameter (μm) d Settling velocity (m/s) Vs 

Very coarse sand 2000 0.2 

Coarse sand 1000 0.1 

Medium sand 500 0.053 

Fine sand 250 0.026 

Very fine sand 125 0.011 

Coarse silt 62 0.0026 

Medium silt 31 0.0066 

Fine silt 16 0.0018 

Very fine silt 8 0.0004 

Clay 4 0.00011 

The time it takes for the particle to settle is called hydraulic retention time (HRT). The 

HRT can be calculated by dividing the height (ℎ) of the basin by the settling flow of the 

particle (𝑉𝑠), as described in equation 7. 

 
𝐻𝑅𝑇 =

ℎ

𝑉𝑠
 (7) 

Rough dimensions for the sedimentation tank can be calculated by multiplying the design 

flow (�̇�) with the retention time, as equation 8. The height (ℎ) of a sedimentation tank is 

typically between 2 and 3 meters, and the length (𝑙) is four times the width (𝑤), as 

equation 9. Preferably, the water flow velocity should be less than 0.005 m/s to avoid 

turbulence in the water which may disrupt the sedimentation process. 

                    𝑉 = �̇� ∙ 𝐻𝑅𝑇       (8) 

𝑉 = ℎ ∙ 𝑤 ∙ 𝑙 = ℎ ∙ 5𝑤     (9) 

To improve the efficiency of a sedimentation basin inclined plate settlers (IPS-design) 

can be added, reducing the area needed for the sedimentation process to occur. This design 

is suitable for hilly areas where the construction of large facilities might be challenging 

(Wisniewski, 2012). 

 

Figure 8, Sedimentation tank with an Inclined Plate Settler - design (Wisniewski, 2012) 



 23 

2.3.3.2 Secondary step 

The secondary treatment step removes the bacteriological pathogens from the water, 

making it safe to drink. The secondary step can use slow sand filters as a treatment method 

or membrane filters, if the water is severely contaminated.  

Slow sand filters (SSF) use gravity to let water flow through a filter of sand (with an 

adequate particle diameter size of 0.15-0.3mm). On the top few centimeters, a layer on 

the sand forms a biological layer known as the "schmutzdecke," which allows the filter 

to remove turbidity and microorganisms from the water. A well-designed SSF can 

effectively remove biological pathogens and turbidity in a single step. The treated water 

is collected from underdrains at the bottom of the filter. The top sand layer accumulates 

solids and needs to be replaced periodically. The typical flow rate is usually between 0.1 

and 0.3 m3/h per square meter (WHO, 2017). 

SSFs are adequate for low turbidity water. If the water source has a high degree of 

turbidity (>200 NTU) or algae contamination it can cause the filter to clog rapidly, in 

which case pre-treatment of the water is needed, e.g., sedimentation (see section 2.3.3.1). 

SSFs are highly reliable, simple to construct, and have low lifecycle costs. The 

construction and maintenance only require basic skills, making this treatment method a 

promising filtration method in rural communities with reasonably good initial surface 

water source quality (sswm, 2021). 

  

 

Figure 9, illustration of an SSF construction (Huisman & Wood, 1974) 

  



 24 

SSFs are very efficient for removing bacteria and viruses; with an efficiency ratio of 90-

99% removal rate, SSFs will seldom indicate microbial contamination present in the 

outlet. However, SSFs are not effective for removing most chemicals, as shown in Table 

12 (WHO, 2017). 

Table 12, an overview of SSF filtration efficiency (sswm, 2021) 

Effective filtration ratio Somewhat effective 

filtration ratio 

Not effective filtration ratio 

Bacteria Odor, taste Salts 

Protozoa Fe, Mn Fluoride 

Viruses Organic matter Trihalomethane (THM) 

Heavy metals (Zn, Cu, Cd, 

Pb) 

Arsenic Majority of chemicals 

Turbidity - - 

 

Disinfectants, such as chlorination, are usually added after the SSF to remove the 

remaining contaminants (see section 2.3.3.3), decreasing any activity for bacteria during 

the storage and distribution of the water. If chlorine is introduced, it must be added after 

the SSF not to interfere with the schmutszdecke (sswm, 2021). 

If the raw water contains contaminants that SSFs are ineffective for, membrane filters can 

be used, although these filters need more efficient pre-treatment than SSFs not to clog the 

filter. Membrane filtration uses a thin, porous sheet to separate contaminants from the 

water when a force is applied through the filter. The membrane process can remove 

bacteria, microorganisms, particulate material, micropollutants, natural organic material, 

and chemicals such as arsenic and fluoride. The membrane filtration can produce potable 

water from ground, surface, and seawater sources. However, it is expensive, and the 

membrane can be difficult to obtain in rural developing areas, also maintenance and 

service of the membrane filters require professional expertise which can be lacking in 

remote areas (sswm, 2021). 

Due to the importation of membrane filters to rural areas and continuous expert 

maintenance needed, membrane filters are not recommended to use in simple distribution 

systems and, thus, are not further presented in this context. 



 25 

2.3.3.3 Tertiary step 

The tertiary step is a treatment within the distribution system that prevents 

recontamination and forming of microorganisms in the pipelines and water tanks, 

therefore ensuring the drinking water quality throughout the system.  

Chlorination effectively kills remaining pathogens and hinders algae, fungi, and bacterial 

growth in pipes and tanks. However, if chlorination is misused, by-products can form that 

are toxic and cause odor and taste problems to the drinking water (sswm, 2021). 

Different types of chlorine can be used which are in gaseous form, liquid form, or powder 

form. Chlorine in gaseous form is usually used in public systems due to higher 

concentrations; however, it can be dangerous if used by untrained personnel. Smaller 

systems or private households use chlorine in liquid or powder form.  

The presence of chlorine residuals in the water after treatment indicates that all oxidable 

substances in the water have been oxidized and, therefore, any biological activity 

disabled. By maintaining a low chlorine residual concentration assures a successful 

treatment; therefore, the concentration should be constantly measured throughout the 

distribution system to prevent recontamination in the pipelines and tanks. An ideal 

chlorine residual ratio is 0.2-0.5 mg/l. If biological contamination spreads in the system, 

shock chlorination can be needed with a 50 mg/l chlorine residual concentration. 

Otherwise, an excessive chlorination is corrosive to equipment and undesirable to 

consumers due to taste and smell (Oram, 2021). 

  



 26 

The amount of disinfectant needed depends on the concentration of the chlorine type and 

the initial water quality. The time required for the disinfectant to react is called Contact 

time (CT). CT depends on the temperature, pH, and targeted microorganisms. It can 

roughly be estimated by a K-factor that is temperature and pH-dependent, whereafter it is 

divided by the targeted chlorine residual (Oram, 2021). 

Table 13, K-factor (Oram, 2021) 

Highest pH Water temperature for K factors 

 >10 °C 7 °C < 4 °C 

6.5 4 5 6 

7 8 10 12 

7.5 12 15 18 

8 16 30 24 

8.5 20 25 30 

9 24 30 36 

 

 
𝐶𝑇 =

𝐾

𝐶
 (10) 

 

CT is the contact time in minutes, K is the factor from Table 13, and C is the chlorine 

residual concentration, usually between 0.3 and 0.5 mg/l.  

Chlorination disinfection by-products (CDBPs) can be produced in the chlorination 

process (see Table 14) if the water contains natural organic matters such as fulvic and 

humic acids, usually found in tropical regions surface water sources. If the water is very 